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Applicant PANTECH TAPE CO., LTD
By gk 32669 B SRR 800 4 98 SF 8 bt
Address NO. 8, ALLEY 98, LANE 800, CHUNG-SHAN SOUTH ROAD, YANGMEI,
TAOY UAN 32669
I BB R B L R 2 | 8
The following sample(s)and sample information was/were submitted and identified by/on the
behalf of the client

#%i]ﬁ#[ £778 Sample Name %Elﬁi?ﬁ Double Side Tape

%i]jﬁ#[ﬁj%”}? Part No. DSH-23 DSA-50 DSA-100

#i e e f Color&Descride DS -FT/]J%EI’@FJ

T Material PET Film

S5 Manufacturer =R 41857 F L Fi| PANTECH TAPE CO., LTD

Bfif e 0 E 1Y 2012.08.01

Sample Received Date Aug.1,2012

Pt B T 2012.08.01-2012.08.04

Testing Period Aug.1,2012 to Aug.4,2012

BRI B R SITL BP0, 09, (19, 1 I
SH(Cr(VI)), %55 % (PBBY), %1 % & PE(PBDES)E 7 1j4 £

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),

Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
Polybrominated Diphenyl Ethers (PBDES) in the submitted sample(s)
and it was tested as mixture.

BRI AR B! © SR

Test Method & Test Result : Please refer to following pages.

Tested by \)MM d"“ Reviewed by W@

< V& & [ HF
Approved by ' Date 2012.08.06
Joy Su
Senior Laboratory Manager
No. 13336395
GEY T2 b oy & IS il 55 2 i ] TR A B 1996 B

Centre Testing Internationa (Shenzhen) Co., Ltd.Shanghai Branch N0.1996,New Jingiao Road, Pudong District,Shanghai
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e (A Test Method
oy - HIFRE .
e G I3 AR
M easured
Tested Item Pretreatment Method _ M.D.L.
Equipment
‘%ﬁ(Pb) IEC 62321:2008 Ed.1 Sec.8 ICP-OES 2mg/k
Lead (Pb) : . ! g
#H(Cd) ,
, IEC 62321:2008 Ed.1 Sec.8 ICP-OES 2mg/kg
Cadmium (Cd)
><(H
I (Ha) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2mg/kg
Mercury (Hg)
Kl l%?zr[(cr(\/l))
Hexavalent Chromium IEC 62321:2008 Ed.1 Annex C UV-Vis 2mg/kg
(Cr(vhy)
@15 % (PBBS)
Polybrominated Biphenyls | IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
(PBBS)
215~ R B PBDES)
Polybrominated Diphenyl |EC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Ethers (PBDEsS)
ERH N Test Result
HIZEE! Tested Item F‘*,is% Content
,F, '+ Lead (Pb) N.D.
&} Cadmium (Cd) N.D.
“f« Mercury (Hg) N.D.
N.D.

K 'FLF' Hexavalent Chromium (Cr(V1))
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HIFCHE! Tested Item | # &l Content
#3535 % Polybrominated Biphenyls(PBBs)

— 15%% Monobromodiphenyl N.D.

~ 5%%@ % Dibromobiphenyl N.D.

= 5% % Tribromobiphenyl ND.
PYEE# Tetrabromobiphenyl N.D.
{55 % Pentabromobiphenyl ND.
5% Hexabromobi phenyl N.D.

+ 1555 % Heptabromobiphenyl N.D.
"5 Octabromobiphenyl N.D.

415 % # Nonabromobiphenyl N.D.

- 5% Decabromobiphenyl ND.
435 = E T Polybrominated Diphenyl Ether S(PBDES)

— %= % fi Monobromodi phenyl ether N.D.

~ %2 Z [k Dibromobiphenyl ether N.D.

= %2 % [ Tribromobiphenyl ether N.D.
P35 = 2 i Tetrabromobiphenyl ether N.D.

~H5 2 % ik Pentabromobi phenyl ether N.D.

15 = ik Hexabromobi phenyl ether N.D.

- J5! = A Tk Heptabromobi phenyl ether N.D.

5% = % i Octabromobi pheny! ether N.D.
75 = i Nonabromobi phenyl ether N.D.

- 5. % ik Decabromobiphenyl ether N.D.

BRI L B
Tested Sample/Part Description Mixed test, colorless transparent adhesive

B SR, S TR v
ND.= AT (PR R, -mgkg=ppme i F T A,
iﬁéﬁﬁmﬁéﬁ RL SHE001106810001, %‘fl RL SHE001106810001 &5 - iﬁéﬁ;‘.ﬁ%
F =Rl ?ﬁ:’pﬁ'ﬁ%él'sffézp’lfjﬁ;fﬁﬁﬁ o
Note : The sample had been dissolved totally tested for Lead, Cadmium, and Mercury.
-M.D.L. = Method Detection Limit
-N.D. = Not Detected (<M.D.L.) -mg/kg= ppm =parts per million.
Thisreport replaces RL SHE001106810001, Report RL SHE001106810001 is now ter minated.
The end number of thisreport R1 representsthe revised version.
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TERA Test Process
1. & Pb/ Cd F‘*,EE o Test for Pb/Cd Content.
FEE By PP A I i v B T A
Weigh sample and p{ |t|na :> Add digestion reagent :'> Di estsampleln mlcrowa{}

microwave digestion vessel

digestion oven

P R R
| Epe ElL
Dry Ashing/ Residue B
" | ICP-OES 4 T,jjgg_,ch?\[ Alkali Fusion/ SR
I3 AT (—| Makeup with (— Acid Dissolution Filtration
Analyzed by dei onized water
ICP-OES i—g\m&
Solution
2¥[EHg ¢ Fi 2 &l - Test for Hg Content.
FEEVERRLT P NH U YR o L AR RS
Welghw ple and ajﬁ |t|na :> Add(EI' ZFJ.F = :} Dgestsampjjfa%ln mlcr@ja{}
mi crowave digestion vessel gestion reagent digestion oven

H]1CP-OES
SifT
Analyzed by
ICP-OES

S
Make up with (—
deionized water

BT (IR PR
H AR e B
Dry Ashing/ Residue
Alkali Fusion/ SR
Acid Dissolution Filtration
i?‘f?ﬂi

Solution
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3E Cr(VI) >£l - Test for Cr (VI) Content.

g ,x]f#j]‘/\éff;w#lfj
Weigh sample and place it
inaconical flask

5y 5 F1 H 6 [l
Page 5 of 6

m—

iR
Add digestion reagent

90-95°C £ 3 /| [if
Heat at 90-95°C for 3 hours

IR
Add test solution

!

L

EETAE pH i

ST pH
Adjust the pH value
of the solution

—

- A il xpnj?’i‘ai
Adjust the pH value  N— COJOFl and filter
of the solution
SES = ST : Ml UV-Vis 53T
Make up with Analyzed by UV-Vis
deionized water

AP 4 !"Jﬁ‘ﬁ%ﬁlﬁl 2L éﬁlﬂiﬁiﬁ{ > Test for PBBs/PBDEs Contents.

RV 2l
Weigh sample and
placeit in athimble

—

T
Extracted with
organic solvent

H[ GC-MS i #r

Analyzed by GC-MS

—

R

Concentrate the extract

{4

Make up with
organic solvent

PR U BT
Transfer the extract into a
volumetric flask




CTI =i

ik
Test Report

#7735 RLSHE001106810001R1 576 71 H 6 [
Report No. RLSHE001106810001R1 Page 6 of 6

Beip

Photo of the sample

* %k iy 'ﬁ.,:ﬁ*l
***Endofreport***
B HNE S E e %~ﬁ” "ﬁﬁﬂiﬁ.ﬁﬂ?ﬁﬁﬁ RELIES T %wmlﬂ
plfr[ 2o ﬁgjfl— 7] T‘Eﬂﬂiﬂ}

The test report is effective only with both signature and specialized stamp. The result(s) shown in this

report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.
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